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Consignor 17, Shenbai Industrial Park, Baidong New District, Sitang Town, Youjiang District, Baise
City, Guangxi Zhuang Autonomous Region
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A P2 T-HLEY Rechargeable i ki
Name Li-ion Cell Brand
e . B ,
Type 21700 4000mAh Original tested.type /
- e B -L‘ { L ;—
AR (V) 53 IR 4000mAh/14 8Wh
Nominal voltage Cdpamty/ener ry
£GP Aj 78 H R LA () ,
Description Rechargeable Li-ion cell Li content '
Jii & (kg) 0.0703 SRR W (ORI S5 Blue
Mass o Appearance plastic fl]m shell
JR1E B Test information
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Original test report No. Date of test report
ARt G IE RIS BbsdE T 55 38.3 8 UNITED RS 2 M
Test standard NATIONS Manual of Tests and Criteria 38.3 STIBGIAC. 0L Rev T
T.1 AR " T2 BATTR "
Altitude simulation i Pasied Thermal test i Passed
T.3 sl it A T.4 phti it A
Vibration =i Passed Shock A1 Passed
oy S -
T.5 ShERRLEE 4% Passed T.6 Wi 7T H% Passed
External short circuit Impact
T7 R T.8 G il B FL 2
Overcharge d Forced discharge Eri Passed
38.3:3 (1) / 38.33 (g) /
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Conclusion

Tests and Criteria ST/SG/AC.10/11/Rev.7 38.3

MR EE R A A QRIS RbRiE F ) ST/SG/AC.10/11/Rev.7 38.3 brifiEsK. The
tested samples meet the requirements of test items of the UNITED NATIONS Manual of
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